
 
 
 
 
 
 
 

 

 
 
 
 





 

1





 

 

3



 

 

Government Auditing Standards 

4



5



This page intentionally left blank



7



This page intentionally left blank



9



10



11



12



13



This page intentionally left blank



G
en

er
al

 M
an

ag
er

G
re

en
e,

 M
ad

is
on

, &
 O

ra
ng

e 
C

ou
nt

y 
B

oa
rd

s 
of

 S
up

er
vi

so
rs

Pu
bl

ic

B
oa

rd
 o

f M
em

be
rs

M
an

ag
er

of
 F

in
an

ci
al

 &
 

Ad
m

in
is

tr
at

iv
e 

Se
rv

ic
es

O
ffi

ce
 M

an
ag

er
s

C
us

to
m

er
 S

er
vi

ce
 

R
ep

re
se

nt
at

iv
es

Ac
co

un
ta

nt
M

an
ag

er
 o

f W
es

t O
pe

ra
tio

ns

Pl
an

ts
 

Su
pe

rin
te

nd
an

t

M
an

ag
er

 o
f E

as
[...]
gallon elevated tank on Preddy Creek Road, a 1,000,000 gallon steel ground tank located on Amicus Road 
west of Quinque, a 300,000 gallon steel ground storage tank on Gilbert Road, a 112,000 gallon concrete 
ground tank in Stanardsville, and a 100,000 gallon steel elevated tank located on Spotswood Trail west of 
Quinque.  The distribution mains are PVC and DI pipe sized from 2" and smaller up to 20”, plus some cast 
iron pipe in Stanardsville, and when combined along with 265 fire hydrants, equal approximately 80 miles 
of mains.  The Greene County water system serves over 3,000 connections in 46 subdivisions and the Town 
of Stanardsville.  The water treatment plant consists of two identical 600,000 gpd Neptune Microfloc Plants 
placed into service in December 1988 and October 2001.  
 
RSA owns and operates an 180,000 gpd wastewater treatment plant in Stanardsville that is a land application 
system with two primary aerated lagoons and a 120 day storage pond.  The collection system consists of a 
mix of low pressure sewer, using home grinder pump stations and a gravity system, with 5 major pump 
stations.  In 2006 RSA began operating the Rapidan Publicly Owned Treatment Works (POTW) that has a 
capacity of 0.6 million gallons per day which features an oxidation ditch, two clarifiers, two digesters, a 
sludge centrifuge and an aerated discharge to the Rapidan River at Route 29.  The Rapidan POTW collection 
system has seven major pump stations and serves the Ruckersville area.  There are approximately 1,055 
sewer customers in Greene County with 42 miles of sewer mains. 
 
RSA owns and maintains the water distribution system on Route 15, between Orange and Gordonsville.  
The Town of Orange supplies the Route 15 system water via contract.  In 2001, Orange County approved 
RSA to operate the Thomas E. Lee Industrial Park water system.  In 2002, Orange County installed a one 
million gallon storage tank with 12” and 16” mains between the new tank and the Lee Industrial Park with 
RSA operating the new system.  The RSA Route 15 line consists of about 13 miles of PVC and 
asbestos-cement pipe and a 500,000-gallon steel ground storage tank located on the Sedwick's farm on 
Route 15 south of Orange.  This system serves 118 customers including the Lee Industrial Park, EDM, 
MPS, the Town of Gordonsville, and includes 28 fire hydrants. 
   
The Route 20 water system east of Orange is supplied by a well at the storage tank site on Porter Road.  It 
was deeded to RSA in 1993, contains approximately 5 miles of line, a 150,000-gallon steel elevated storage 
tank, a 30 gpm well at the tank site, and 22 fire hydrants.  RSA installed a corrosion inhibitor system in 
1993.  In 2014 RSA installed a new well on May Lane and its capacity is 40 gpm.   This system serves 151 
customers. 

83



 
From November 1, 1984 through June 30, 1990, RSA contracted with the Town of Madison to operate their 
water and sewer treatment plants. On March 1, 1993, RSA became the owner of these systems.  The 
Madison water plant has a rated capacity of 250,000 gpd and serves 289 connections.  The water distribution 
system contains 8 miles of mains with a 500,000 gallon concrete ground tank.  The 75,000 gallon steel 
elevated tank was removed in 2003.  White Oak Lake reservoir is owned and maintained by RSA.  The 
wastewater treatment plant has a licensed capacity of 80,000 gpd.  In 2003, an additional concrete digester 
and three new solids drying beds were added to the wastewater treatment plant.  The gravity sewer system 
includes 3 miles of 8" concrete & PVC pipe, two pump stations and serves 176 customers.  
 
In August 1985, the Town of Gordonsville transferred ownership of the Gordonsville sewer treatment plant 
and collection system to RSA. The plant was under a State Water Control Board order to upgrade and meet 
more stringent discharge limitations. A new Wastewater Treatment Plant, costing three million dollars, was 
put into service in July 1988 with a licensed capacity of 667,000 gpd. The new plant utilizes all facets of 
the old plant, but adds two storage ponds, three pump stations, approximately forty-five acres of spray 
terraces using overland flow treatment, and a final discharge. A post aeration system was added in 1994.  
In 2003, the 12” gravity sewer interceptor line was relined from Main Street to High Street and in 2006 
Faulconer Street’s sewer main was relined.  The collection system consists of approximately 18 miles of 
PVC and concrete main, with approximately 190 manholes and three pump stations.  
 
On November 1, 1987, RSA acquired ownership of the Lake of the Woods (LOW) water and sewer system. 
The original LOW system has been expanded and now includes Wilderness Shores, Somerset Farms, 
Germanna Community College, Germanna Heights and commercial development along Route 3. The RSA 
East system is located 15 miles west of Fredericksburg, Virginia on State Route 3.  
 
The East water system consists of 2½" to 12” PVC and AC mains and 163 fire hydrants.  Water storage 
consists of a 300,000 gallon ground steel storage tank with a booster pump station rated at 250 gpm, and a 
500,000 gallon elevated steel tank.  In 1991, a 1.6 million gpd water treatment plant was put into service, 
consisting of dual train Neptune Microfloc treatment units, with a 250,000 gallon elevated storage tank. 
The water source is the Rapidan River intake pump station with two 2,000 gpm pumps and one 1,100 gpm 
pump. The plant is connected to the LOW subdivision via 12' PVC transmission main along the Route 3.  
In 2002, RSA installed 12” PVC water main along Lakeview Parkway from Fairfax Lane to Gold Valley 
Road to enhance the transfer of water throughout the subdivision.  In 2004, a new 500,000 gallon concrete 
clearwell tank and high service pump station were placed in service at the Wilderness Water Treatment 
Plant.  In 2012, Orange County installed a new 500,000 gallon elevated water tank on the middle school 
site and upgraded 4,700 feet of 12” water main on Confederate Drive and Yorktown Boulevard. The water 
system consists of approximately 74 miles of water mains. There are approximately 4,908 connections on 
the East system including 5 subdivisions and 3 shopping centers. 
 
The LOW sewer system consists of a vacuum collection system with 13 vacuum stations and three lift 
stations. The system contains 4" to 10" vacuum mains, 10" concrete gravity mains, 3" to 8" PVC force 
mains and approximately 1,600 holding tanks.  Sewage is held in these tanks until the vacuum pumps collect 
and transport the waste to the treatment plant.  The previously existing 250,000 gpd treatment facility was 
in service until 1992. RSA also upgraded the trunk collection mains including 6" to 10" PVC, and 69 plug 
valves. The sewer system consists of approximately 92 miles of sewer mains. In 1992 and 1993, all thirteen 
vacuum stations were completely renovated.  RSA continues to upgrade the vacuum system every year.  

84



Station R was constructed to transfer wastewater from the old plant to the new plant. The Wilderness Shores 
15" gravity collection system was installed and the Germanna College sewer pump station and force main 
was completed.  In 1999, Somerset Farms contributed a 12” water main and various water distribution 
mains along with a sewer pump station, 8” force main and 8” gravity mains to serve this 320 lot subdivision.  
In 1999, a new liner was installed in the original treatment pond on Route 3.  This facility currently acts as 
a backup holding pond in the event of a system failure at the primary pump station.  In 2000, the plant was 
re-rated to 715,000 gpd based on existing treatment.  In 2001, vacuum stations in LOW were upgraded and 
equipped with primary and backup pumps.  There are a total of 13 pump stations inside the Lake of the 
Woods development and 10 outside of Lake of the Woods with a total of 4,943 connections.  

In 2012, RSA completed the Wilderness wastewater treatment plant upgrade with an expanded capacity to 
2.0 MGD, using state of the art treatment processes. This upgrade was required to meet the stringent 
Chesapeake Bay regulations for total nitrogen and total phosphorus removal.  The treatment processes 
include a three train five stage Bardenpho process contained in cast-in-place concrete tanks with common 
walls and individual tank mixers and fine bubble diffusers plus dechlorination for the two aerobic 
zones.  Three Clarifiers capture the solids followed by a rapid mix flocculation tank, and a continuous 
backwashing tertiary sand filtration system.  Finally, the effluent is disinfected using a hypochlorite solution 
and aerated by coarse bubble diffusers before being discharged to the Rapidan River.  The treatment’s 
captured solids are thickened and sent to two aerobic digesters in concrete tanks and pressed through a new 
plate and frame press.  The entire treatment processes are controlled by an integrated monitoring and control 
system using PLC logic through a SCADA system accessible from two computer servers and five local 
stations at the important treatment units.   

85



86



* White Oak Lake

* Madison Water Treatment Plant

* Madison Ground Tank

* Madison Wastewater Treatment Plant

87



R
o
u
t
e
2
0
W
a
t
e
r
T
a
n
k

*

S
e
d
w
i
c
k
G
r
o
u
n
d
T
a
n
k

*

P
r
e
d
d
y
G
r
o
u
n
d
T
a
n
k

*

G
o
r
d
o
n
s
v
i
l
l
e
W
a
s
t
e
w
a
t
e
r
T
r
e
a
t
m
e
n
t
P
l
a
n
t
*

W
i
l
d
e
r
n
e
s
s
W
a
s
t
e
w
a
t
e
r
T
r
e
a
t
m
e
n
t
P
l
a
n
t

*

W
i
l
d
e
r
n
e
s
s
W
a
t
e
r
T
r
e
a
t
m
e
n
t
P
l
a
n
t

*

R
o
u
t
e
6
0
1
W
a
t
e
r
T
a
n
k

*

F
a
i
r
w
a
y
D
r
i
v
e
W
a
t
e
r
T
a
n
k

*

88



 

 

 
 

Government Auditing Standards 
 

Government Auditing Standards, 
Specifications for Audits of Authorities, Boards, and 

Commissions

deficiency in internal control

material weakness

significant deficiency

ROBINSON, FARMER, COX ASSOCIATES, PLLC
Certified Public Accountants

89



 

 

Government Auditing 
Standards

Government Auditing 
Standards 

90



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)